

Medicines that can help a patient to fight the joint pains and nasal problems

Cobix 100mg is used for the patients that are facing chronic pain in their joint areas. Pain in case of spondylitis, chronic osteoarthritis and arthritis are unbearable and in such cases, this medicine is used. In case of swelling of joints also this medicine is used. If the patient has liver or kidney related problem, this medicine is a strict no! For those breastfeeding mothers or the women going to get pregnant this painkiller must not be prescribed. Vomiting, nausea can be felt if someone is consuming the medicine without prescription or overusing this medicine.



For those patients who are facing nasal clogging, heart diseases, asthma, heart strokes or breathing problems, this medicine can be fatal. [**Cobix 100mg**](#) can increase the weight of the patient a little bit. On the other hand it can also increase the blood pressure of the patient at the very same time! This product is legally available on prescription and can be received from online stores as well.

Muscle relaxation is very much important

Sirdalud 2mg is used for the relaxation of the muscles of a patient. This medicine is mostly used for the players associated to different games and this medicine can help the problem of certain muscles. Tizanidine-Oral is the active ingredient of this medicine and helps the muscles to get relaxed. This medicine helps to get relief from spasm due to injuries in spine and multiple sclerosis. Tightness of muscles, cramping back pain can also be treated with the help of

Sirdalud 2mg. This medicine is available in tablet format and can be taken twice or thrice daily and orally. The proper dosage is prescribed by the doctor only. If the patient missed one dose, the patient must not take two dosages at a time but should miss the dose. This medicine should be kept in a tight jar away from the heat, moisture and obviously out of the reach of your children.



Keep the migraine away!

Migraine is that source unknown, without treatment pain that you need to bear whenever you hit with it. But one can surely cut down the pain as much as one can! To cut down the pain, the patient must use **Zolmist Nasal Spray**. The dosage can be twice a day. Maximum consumption of the medicine by the patient mustn't exceed 10 mg. a day. Between two dosages, a gap of 2 hours at least is compulsory. The medicine must not be prescribed to the patients having unrecognised artery disease or CAD. The patient must follow the instruction of the doctor about taking [Zolmist Nasal Spray](#) dosages as the overuse of the medicine can cause massive headache in the patient. Consumption of the medicine can increase the blood pressure as well!

